LABO1 Rev.4

CLIENTE /CUSTOMER

DITTA FONDATA NEL 1845 i i CERTI FICATO DI
con di
SAMIC S.P.A. Per FERRART &= COLLAUDO [N 3.085/1
Q VIA A.GRANDIL29 (Zona Bassene) :’%S‘;Z:mggﬁ;;y;‘e‘;mxed INSPECTION CERTIFICA TE DATA /DATE
VIA RAFFAELLO SANZIO, 21 s Fa o aais1801 UNIENISO 9001 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA ﬁ?f?{};?ﬁé& -Orl%‘:;rﬂr:gﬁg\u. 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 3.1 |:| 3.2 26/07/2012
NORME DI COLLAUDOY/ TEST STANDARDS ORDINE N. /ORDERN. “DEL /DATE COMM/IJOB __ BOLLAN. /PLN “DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. [CONTR. RESILIENZA DUREZZA
GOODS DEsepﬂpﬁm 5 COLATA QUANTITA - - TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
-~ (o] Mn Si P S Cr Ni Mo STRENGTH | POINT
FORNITORE HEAT QUANTITY % % % % % % % % on2in HB
SUPPL/EF&’ Co |V [N |4 |Ced Nmm2 | Nmm? | % % J I .
FLG BL 300 RF 1/2" SA105-% | 1,140(0,200|0,010{0,015(0,070(0,040|0,010 L
11031-RIVA : 0021 0.020| 0,41 508,5| 358,7| 278| 516 72| 68 E |_+49g] 153
FLG BL 150 RF 3/4" SA105 R 1,130{0,180|0,014|0,009(0,070(0,080|0,010 — |
11031-LEALI 0.002|0.002|0.024| 0.41 514,0| 352,6| 342| 656198 102| 89| 153 155
FLG BL 150 RF 1" SA105 1,180(0,190|0,011{0,010{0,080(0,140|0,030
11031-LEALI 0,001]0,004|0,027| 0,44 5285 2677| 273| 504| 60| 53| 48| 153] 159
—
FLG BL 150 RF 2" SA105 1,160{0,200|0,013|0,016{0,090(0,050]0:610]
11031-RIVA 160/0,022|0.002 025 | 0,40 // 506,0| 2883| 296| 526 48| 50| 53| 150| 153
FLG THRD 150 RF 1" SA105 H.D.G. 7814:060 0,259/ 6,003107003|0,080{0,120 0,050
11203-OLIFER ACP o001 | 25| 0,40 534,0| 312,0 31,0| 64,0/ 111| 102| 104| 160| 160
FLG SO 300 RF 2" SA105 ; 120 0,203]0,005|0,007|0,080| 0,090 (0,030
11031-OLIFER ACP 5315 ) 120]0,001|6:005 0,025} 041 5135| 370,6| 284 | 570| 90| 98| 86| 150/ 158
FLG SO 150 RF 2" SA105 FLEX ,.'_i_",.~"1,130 _0 200] 0010 [6,008]0,0700,130{0,020
11031-LEALI 3 ﬂEAQ/ 84,00 :[4"580 0.081{0002 .028| 0,42 s 520,3| 366,8| 298| 530 55| 62| 61| 154| 155
FLG SO 300 RF 3" SA105 0,200| 1, 1904 0, 220}0;0220,014 _p'_;bfm
11031-DUFERCO / 27861 6,00 0.210[/* .10,002}6:020] 0,41. 511,5| 361,7| 272| 502| 54| 60| 58| 150| 153
FLG SO 150 RF 3" SA105 0,200/ 1,1300,220] 0010 0,008 d,bso
11031_DUFERDOF/ 51175 36,00 |1"190|0.001)0.002 0020 0 51§,§ 207,7| 280| 516 67| 58| 63| 151 155
FLG SO 4" SA105 0,172[1,110{0,210|0,005 | 6;60610,070 . B
“OLIFER ACP 9241 21,00 15 120/0.002]0,001]0.020] 6.39 ;%80 721p.75) 78] &) 150] 11
Min [ 0,001|0,600| 0,100 0,001 0,001|0,001. it e2% s har Lo max 187
ACCIAIO ASA105 CARATTERISTICHE RICHIESTE Max| 0,250| 1,350| 0,350| 0,035 0,040\ 0,300 04@0 s
STEEL REQUIREMENTS Min | 0,007 0,00
Max| 0,400| 0,080 0,45
NOTE . .
REMARKS Material according to NACE MRO01-75

Material according to ASTM Ed.2012

Material according to ASME Il Part.A Ed.2010 + Add.2011

Material normalized at 920°C
The material are in compliance with the specification and order

Where not indicate content of V & Nb less than 0.001%

UFFICIO COLLAUDO
Gambi M.

jwc— 4

INSPECTION DPT




LABO1 Rev.4

CLIENTE /CUSTOMER

DITTA FONDATA NEL 1845 i i CERTI FICATO DI
con di
SAMIC S.P.A. P FERRART &= COLLAUDO  [N. 3.085/2
1GQ system quality certified
Q VIA A.GRANDIL29 (Zona Bassme) ﬁ"’q';"g;"l\ég’;g;‘:ing to INSPECTION CERTIFICATE DATA /DATE
VIA RAFFAELLO SANZIO, 21 01008211 : Fax 0844 451801 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA ﬁfﬁfi{};?ﬁé& Prl%‘esr;rﬂr:ﬂggﬁ\u. 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 @ 3.1 |:| 3.2 26/07/2012
NORME DI COLLAUDO/ TEST STANDARDS ORDINE N. /ORDERN. “DEL /DATE COMM/JOB __ BOLLAN. /PLN. “DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. [CONTR. RESILIENZA DUREZZA
GOODS DES‘CRIPTI‘ =% COLATA QUANTITA TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
- (o] Mn Si P S Cr Ni Mo STRENGTH | POINT
HEAT QUANTITY % % % % % % % % on2in HB
Gu |y [N |4 |Ced N/mm2 |Nmmz | % % J min | max
FLG SO 150 RF 6" SA105 - 0,165|1,140(0,220 0,080(0,090|0,020 |_—
11031-RUBIERA . 3991 3,00 0,080|0,002| 0,003 511,5| 322,7| 354| 69,7| 68| 70 E/Lezr 164
FLG SO 150 RF 10" SA105 0,180(1,120|0,197 0,040(0,020|0,004 —T
11031-VOESTALPINE 9,00 |5 020|0.001 4850| 264,7| 282| 516455 59| 45| 143| 146
FLG SW 150 RF 1/2" 160 SA105 1,160(0,200 0,090(0,050|0,010
11031-RIVA 0,023 5%/3‘9975 32| 625| 73| 69| 74| 151 153
—
FLG SW 150 RF 3/4" 160 SA105 (175] 1,230( 0,200 0,120(0,100}0,620] 5185 3716l 270! 504l 64| 53| e8| 153 158
11031-LEALI = |o,002 s : : : ’
FLG SW 300 RF 1" 160 SA105 10§ 45110 0,200{-_' 0,070(0,100|0,020
11031-LEALI 16602 521,6| 388,0| 36,2| 66,8| 98| 106 102| 155/ 158
FLG SW 150 RF 1" 160 SA105 80| 0 170*:6}019 0,010/0,130|0,080|0,020
11031-LEALI 0,001|0.062 0.024.043 514,5| 364,7| 27,0| 50,4| 60| 66| 58| 150/ 154
FLG SW 150 RF 1" 160 SA105 10 1-0‘50,iq’rf1j ,010[0,070{0,120(0,020
11031 LEAL] 0.00F 0003 5028 0.43 | fs. 548,1| 348,4| 296| 53,8| 58| 61| 64| 157| 161
FLG SW 150 RF 1" 160 SA105 1,100} 0 210 0,011(0,010 O,ﬁ.Q‘/;(:I 0,12010:020
11031-LEALI / i bo0s BIBEEsE 548,1| 348,4| 296| 53,8| 58| 61| 64| 157 161
FLG SW 300 RF 1"1/2 160 S 0,190(1,110{0,210[0,01
11031.LEALI /51'95/ 48080 6,00 0.150/0.001|0.002{0.g: 516,8 | A’3§4,2 306| 548| 89| 96| 92| 152| 154
FLGS F 1"1/2 160 SA105 0,195|1,160|0,230 --.’-';;,
ATRIVA 39482 66,00 0.130/0.027/0.002 % 5213 : .367,§ ©:338| 686 .:1_‘11 110| 108| 156 158
Min | 0,001|0,600| 0,100 0,001|0,001| 0,001 ouz:rr 0’,0m i 485 -{min 250 |1 0T max 187
ACCIAIO A/'SA105 CARATTERISTICHE RICHIESTE Max|0,250| 1,350 0,350| 0,035 0,040| 0,300 0400 0,120f:5 % i 2% | '
STEEL REQUIREMENTS Min | 0,007 0,00
Max| 0,400| 0,080 0,45
NOTE . .
REMARKS Material according to NACE MRO01-75

Material according to ASTM Ed.2012
Material normalized at 920°C
The material are in compliance with the specification and order

Material according to ASME Il Part.A Ed.2010 + Add.2011

Where not indicate content of V & Nb less than 0.001%

UFFICIO COLLAUDO
Gambi M.

jwc— 4

INSPECTION DPT




LABO1 Rev.4

CLIENTE /CUSTOMER
0 DITTA FONDATA NEL 1845 con si di CERTI FICATO DI N 3 085 /3
SAMIC S.P.A. 9 G @Emmmmm N £ 10 3001 o COLLAUDO - 2
(R 190 system quatty cenied | INSPECTION CERTIFICATE
VIA A.GRANDI29 (Zona Bassette) ﬁ"’q';"g;"l\ég’;g;‘:'"g to DATA /DATE
VIA RAFFAELLO SANZIO, 21 Fe1 0535/608211 - Fax 0844 351801 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA ﬁ?f%?ﬁ& -Orlz‘eﬁr—x:.géglf;\u. 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 |X| 341 |:| 3.2 26/07/2012
NORME DI COLLAUDOY TEST STANDARDS ORDINE N._/ORDERN. “DEL /DATE COMM/IJOB _ BOLLAN. /PLN ~DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. [CONTR. RESILIENZA DUREZZA
GOODS DESCRIPFIQN., COLATA QUANTITA TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
: [o] Mn Si P S Cr Ni Mo STRENGTH | POINT
FORNITQRE HEAT QUANTITY % % % % % % % % on2in HB
SUPPLIER E A O A R Nmme | Nmme | % % J min | max
FLG WN 150 RF 1/2" XXS SA105 0,170|1,280|0,250{0,015/0,014|0,100{0,140{0,020 —
11031-LEALI 12,00 14 300/0,002|0,002|0,024| 0,44 5265 2887 26,7 482/ 60| 52 }/rﬁ 161
/
FLG WN 300 RF 1/2" XXS SA105; 0,220(0,980|0,280(0,011[0,010|0,040{0,050{0,010 ]
10209-ACC.RUBIERA Xt 18,00 0,003/0,001|0,039| 0,40 550,1) 350,4| 320] 5467 42| 38| 46| 154| 154
" [
FLG WN 150 RF 3/4" 160 SA105 1,250{0,200(0,010|0,005|0,060{0,030 (0,001
11031-RIVA 0.023|0.001|0.022| 0.40 501,5555.7| 281| 524| 82| 78| 86| 147] 148
FLG WN 150 RF 3/4" XXS SA105 70/1,280|0,250(0,015(0,014/ 0,100/ 0,140.}6-050
11031-LEALI 10,002] 0,002 0:024 0,44 526,5| 288,7| 267| 482| 60| 52| 45| 156| 161
FLG WN 300 RF 1" 160 SA105 [ §:140| 0,180 ;010 0,100(0,020
11031-LEALI | 03001 0 0651 512,5| 3746| 27,7| 504| 56| 62| 51| 150/ 155
FLG WN 150 RF 1" 160 SA105 F1000,21010: 0,120(0,020
11031-LEALI 0.001|0;068] 548,1| 3484| 296| 538| 58| 61| 64| 157| 161
FLG WN 300 RF 1" XXS SA105 :19014,14010,180[8,01070,009{ 0,070 0,100{ 0,020
11031-LEALI B 0,00t G 003 , 512,5| 3746| 27,7| 504| 56| 62| 51| 150/ 155
FLG WN 150 RF 1" XXS SA105 ,190 1,12{0,220 6;011{0,007
10447 LEAL] / _y 105,00 pgan(fi 002 6027 0.4 354 | 640| 88| 76| 74| 155/ 159
FLG WN 150 RF 1"1/2 160 S 0,190{1,100{0,206[0;0 5
e A /3‘“/ 48491 15,00 | 2100000100036 346 | 68| 108| 115 110| 154| 156
FLGW 2" 160 SA105 0,180(1,120|0,200 05 {030|.
TEALl 47009 18,00 | 060 0.0010.022| 0.43 0N S .. 306 | 546 77| 74| 72| 152| 154
Min | 0,001|0,600| 0,100| 0,001| 0,001/ 0,00110:007) 0.00 335" ggis' min 250 [ 229 i 803KV +0°C max 187
ACCIAIO ASA105 CARATTERISTICHE RICHIESTE Max| 0,250|1,350|0,350| 0,035|0,040| 0,300\ 0,400 0,120}~ = =|" - F-ifn -
STEEL REQUIREMENTS Min | 0,007 0.00 g i
Max| 0,400 0,080 0,45
NOTE . .
REMARKS Material according to NACE MRO01-75

Material according to ASTM Ed.2012
Material normalized at 920°C
The material are in compliance with the specification and order

Material according to ASME Il Part.A Ed.2010 + Add.2011

Where not indicate content of V & Nb less than 0.001%

UFFICIO COLLAUDO
Gambi M.

jwc— 4

INSPECTION DPT




LABO1 Rev.4

CLIENTE /CUSTOMER
9 DITTA FONDATA NEL 1845 con si di CERTI FICATO DI N 3 085 /4
SAMIC S.P.A. 9 Q @E g S2eondo COLLAUDO -
[cle] li ified
Q VIA A.GRANDIL29 (Zona Bassme) °°msz:mg§;;;y;‘e‘;m INSPECTION CERTIFICATE DATA /DATE
VIA RAFFAELLO SANZIO, 21 FeL 05451608311 Fax 0344451801 UNIEN1SO 9001 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA REARA n 12502 _"I‘{‘e{;{;‘g?gpi\“ 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 31 |:| 3.2 26/07/2012
NORME DI COLLAUDO/ TEST STANDARDS ORDINE N. /ORDERN. “DEL /DATE COMMJOB __ BOLLAN. /PLN. “DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. [CONTR. RESILIENZA DUREZZA
GOODS DESOI?IPT!ON COLATA QUANTITA - - TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
(o] Mn Si P S Cr Ni Mo STRENGTH | POINT
FORNITORE HEAT QUANTITY % % % % % % % % on2in HB
SUPPLIER; .. Cu |y N A |Cea N/mme2 | Nimme | % % J N .
FLG WN 150 RF 2" 160 SA105 1,280/0,210|0,012(0,009|0,160|0,060|0,020
11031-RIVA 0,020/0,003/0,025| 0,44 5285 2037| 270| 498| 73| 88| 68| 155160
—
FLG WN 300 RF 3" XS SA105 1,120|0,200| 0,001 |0,002|0,080|0,150| 0,050 —1
10739-OLIFER ACP 0,001/0,0080,024| 0,41 5010) 3680 356 738,268 194 212] 150 151
="
FLG WN 300 RF 3" 160 SA105 1,140|0,260| 0,007 |0,005|0,080|0,080| 0,030 —
11031-ACC.RUBIERA 0,003]0,001|0,033 0,42 547,9] 31661 250 36,0 156|158
P /
FLG WN 150 RF 3" XS SA105 #69|1,100{0,220|0,006|0,009|0,100|0,150{ 0,04+
10739-OLIFER ACP 010,002/0,002|¢028| 0,40 | _|—"] 5000 377,01 345] 74,61 100 110} 118 150) 153
FLG WN 150 RF 3" 160 SA105 %120 0F 0,040{0,010|0,014
11031-VOESTALPINE it 0001 5 4850| 2637| 286| 527| 54| 59| 49| 140 147
FLG WN 150 RF 4" XS SA105 #7130 0,3 04 0,080{0,190|0,050
10739-OLIFER ACP 0.002| 66530, 501,0| 362,0| 346| 738 152| 141| 136 154| 155
FLG WN 150 RF 6" XS SA105 75{1,150,0,216/ 9,006 [0,004]0,070|0,110{0,044
10759 OLIFER AGP | W 008stois0alé: i 503,0( 3850 348| 730| 68| 78| 80| 152| 154
FLG WN 150 RF 8" STD SA105 1,09040, 2t ﬁ-;dgd -‘p‘;oé_ti 0,008
11081.VOESTALPINE / 434574 0,002 LN M pin 4935| 270,7| 280| 516| 58| 60| 51| 145 147
FLG WN 150 RF 24" XS SA1 0,850 f:'ﬂ,zoo
20016-ZEL EZIARN 15076/1 0,002 206| 56,0| 51| 64| 55| 158| 158
FLGW F 24" XS SA105 0,190{0,820 0,190 3 ]
20076-ZELEZIARNE 15082/1 5.00 | 5'540]0.002 -, 34,4 91.48| 45| 20| 150/ 150
Min | 0,001| 0,600 0,001}0,001] ;
s s g %KV +0C max 187
ACCIAIO ASA105 CARATTERISTICHE RICHIESTE Max| 0,250| 1,350 0,300 0-400 e
STEEL REQUIREMENTS Min | 00071
Max| 0,400| 0,080
NOTE . .
REMARKS Material according to NACE MRO01-75

Material according to ASTM Ed.2012

Material according to ASME Il Part.A Ed.2010 + Add.2011

Material normalized at 920°C
The material are in compliance with the specification and order

Where not indicate content of V & Nb less than 0.001%

UFFICIO COLLAUDO
Gambi M.

jwc— 4

INSPECTION DPT




LABO1 Rev.4

CLIENTE /CUSTOMER

DITTA FONDATA NEL 1845 i i CERTI FICATO DI
con di
SAMIC S.P.A. Per FERRART &= COLLAUDO [N- 3.085/5
IGQ system quality certified
Q \'IAAGRANDI 29 (Zona Bassme) ﬁ%’;‘g;"‘lysg";g;‘:ing to INSPECTION CERTIFICATE DATA /DATE
VIA RAFFAELLO SANZIO, 21 141 0535/608311 - Fax 0844 351801 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA REARA n 12502 »"l‘z‘eﬁfxii?"&u. 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 |X| 31 D 3.2 26/07/2012
NORME DI COLLAUDOY/ TEST STANDARDS ORDINE N. /ORDERN. - DEL /DATE COMM/JOB BOLLA N. P.L.N. -DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTI.C‘QLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. [CONTR. RESILIENZA DUREZZA
GOODS DESCRIPIIQN. COLATA QUANTITA TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
Cc Mn Si P S Cr Ni Mo STRENGTH | POINT
FORNITORE HEAT QUANTITY % % % % % % % % on2in HB
L, e Gu |y [No (Al |Ceq N/mme | Nmme | % % J min | max
FLG WN 150 RF 32" SP=10,31'SA105 B16.47.B . 0,180/ 0,900{0.210]0.017]0.006]0 220]0.070]0.010
T | 20433/1 200 : 2 2 T
20016-7F1 EZIARNE e e ;08 0,007[0,001]0,020] 0,40 538,0( 397,01 26,8 60,0 | 116| 108 93 167 167
FLG WN 300 RF 1" 160 SA105-:." 1,140]/0,180/0,010/0 00910 070.10.4060-026
11031-L EALL 0,001[0,003(0,028| 0,42 512,5( 374,6| 27,7 50,4 56| 62| 51 150 155
FLG WN 150 RF 1" 160 SA105 1,120]0,220/0.011]0,00710.080{0 1400030
104471 EA | 0.001]0,002[0,027| 0,43 521,6( 407,5| 354 64,0| 88| 76| 74 155 159
FLG WN 150 RF 1" XXS SA105 11,120/ 0,220]/0,011{0,007]|0,080{0.14010,030
10447.1 EALL 001 0.002 521,61 4075 354 64,0| 88| 76| 74 155 159
" N 1nn 0,20045:0431 616666701
TEEQYV.NER? RF 1"1/2 160 SA105 [o0o1 00031062 OORTTEINEEY 5163 sss6| 346| 66,8 108| 115 110] 154| 156
FLG WN 150 RF 2" 160 SA105 | +2280(0,21016:012/0.000| 0 160]0.06010.620
11031-RIVA 79555 0.020 0,093 :0,025“.0_;44‘ 528 5| 293,7| 27,0 498 | 73| 88| 68 155 160
FLG WN 150 RF 3" XS SA105 ):19011,14010,260[6;0180,006{0.060/0.110{0 020
11031-ACG VAL SUGANA 50342 0.0+ % 002[6.0 521,5| 306,7| 27,6| 51,6| 50| 44| 41| 154| 160
FLG WN 300 RF 4" XS SA105 ,177|110]0,204]9
9020 2 00 2t -
11031-VOESTAL PINE 31 ; 0.020|0:002 3 513,4( 275,1 31,4 589 | 62| 58| 54 145 147
FLG WN 300 RF 4" XS SA105 0,177|1,1000,204[6,0
11031-VOESTALPINE 319020 6,00 0.020| 0,002 oo 513,4_” 275,1 31,4 589 | 62| 58| 54 145 147
Min [ 0,0010,600|0,100{ 0,001 0,001{ 0,001 6001 0001 ; 0T max 187
ACCIAIO ASA105 CARATTERISTICHE RICHIESTE Max| 0,250| 1,350|0,350| 0,035| 0,040| 0,300 07400/ 0, 120
STEEL REQUIREMENTS Min| 0,001 0.00
Max| 0,400/ 0,080 0,45
NOTE . .
REMARKS Material according to NACE MRO01-75

Material according to ASTM Ed.2012
Material normalized at 920°C

The material are in compliance with the specification and order

Material according to ASME Il Part.A Ed.2010 + Add.2011

Where not indicate content of V & Nb less than 0.001%

UFFICIO COLLAUDO
Gambi M.

jwc— 4

INSPECTION DPT




LABO1 Rev.4

CLIENTE /CUSTOMER
0 DITTA FONDATA NEL 1845 n con si di CERTIFICATO DI N 3 086 /1
SAMIC SP.A. FxF] @Eﬁﬁﬁmﬂ St s o0 oo COLLAUDO - 3
1GQ system quality certified
Q VIA A.GRANDIL29 (Zona Bassme) ﬁ"’q';"g;"l\ég’;g;‘:ing to INSPECTION CERTIFICATE DATA /DATE
VIA RAFFAELLO SANZIO, 21 F 0 T 008a11 - Fax 0844 481801 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA REARA m 12502 -Orl%‘e{;rﬂr:ﬂgﬁg\u. 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 31 |:| 3.2 26/07/2012
NORME DI COLLAUDOY/ TEST STANDARDS ORDINE N. /ORDERN. - DEL /DATE COMM/JOB BOLLA N. P.LN. -DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA[SNERV. [ALLUNG. |CONTR. RESILIENZA DUREZZA
GOODS DESCR]P??ONr . COLATA QUANTITA TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
(o] Mn Si P S Cr Ni Mo STRENGTH | POINT
FORNIT._O HEAT QUANTITY % % % % % % % % on2in HB
SUPPLIER, A RS A Nmme | Nmm2 | % % J I .
FLG BL 150 RF 3/4" SA182 F31'6L 2 0,020(1,313(0,494|0,029|0,023[16,59711,073 2,022 _
. y A~ Y~
12107-UGITECH : ] ! :1 127096 6,00 0.480(0,029 B2 =7 5479 69,8 155 156
FLG WN 150 RF 1"1/2 80s SA182 F316L,.:. ' 0,027(1,870(0,460(0,041(0,022[16,58010,050 2,030
95010-VIRAJ PROEILES— Joot 3,00 0,070 581,0| 253,0| 60,6 72,0 | 154| 166| 168 148 148
Min | 0,001 0,001 0,001]|0,001| 0,001 16,00619;(596 2,00_? ,';,!75;;485'_' min 170. m/nso% in 50'%- '-":K.V 196C
ACCIAIO ASA182 F316L CARATTERISTICHE RICHIESTE Max| 0,030(2,000| 1,000 0,045| 0,030(18,00475,000 3,000, = ™ :J"< o e L 5
STEEL REQUIREMENTS Min 0.001
Max 0, 100
NOTE . .
REMARKS Material according to NACE MRO01-75

Material according to ASTM Ed.2012
Material solution annealing at 1100°C and water cooling
The material are in compliance with the specification and order

Material according to ASME Il Part.A Ed.2010 + Add.2011

UFFICIO COLLAUDO
Gambi M.
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INSPECTION DPT




LABO1 Rev.4

CLIENTE /CUSTOMER
9 DITTA FONDATA NEL 1845 : con si di " CERTI FICATO DI N 3 087 / 1
SAMIC S.P.A. 9 Q @E e o secone COLLAUDO -
16Q li ified
Q VIA A.GRANDIL29 (Zona Bassme) °°msz:mg§‘;;;y;‘e‘;h ’ INSPECTION CERTIFICATE DATA /DATE
VIA RAFFAELLO SANZIO, 21 F 04T 008211 - Fax 0844 451801 UNIENISO 9001 UNI EN 10204
Cod.Fisc./Part.IVA 01134740396
21050 LONATE CEPPINO VA REARA n 12502 _"I‘{‘e{;{;‘g?gpi\“ 14067 www.ferrari-ra.it  info@ferrari-ra.it |:| 2.2 341 |:| 3.2 26/07/2012
NORME DI COLLAUDOY/ TEST STANDARDS ORDINE N. /ORDERN. - DEL /DATE COMM/JOB BOLLA N. P.LN. -DEL /DATE
ASTM/ASME VS. ORDINE 110900RD124R0 DEL 18/06/2012 1.432 1.963 26/07/2012
DESCRIZIONE ARTICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. [CONTR. RESILIENZA DUREZZA
GOODS DESCRIPTION COLATA QUANTITA TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
- c Mn Si P S Cr Ni Mo  |STRENGTH| POINT
FORNITORE QUANTITY % % % % % % % % on2in
SUPPLIER Er A O A A Nmme | Nmme | % % min | max
FLG BL 300 RF 1/2" SA182 F44 0,010(0,420|0,410{0,018( 0,001 [20,20018,170 6,090 L —T
10337-OUTOKUMPU 12,00 0570 0.200 698,0| 376,0( 404 50,7 | 281 ﬁjﬂ@/fﬁg 167
l—
FLG BL 150 RF 2" SA182 F44 0,010(0,440(0,370]0,020(0,001 20,09018,33(0 6,070 "
10337-OUTOKUMPU 6,00 0,590 0,200 /,ﬂ&&’m 48,8 80,6 | 238| 307| 338 177 179
FLG WN 300 RF 1/2" 80s SA182 F44 0,010|0,440|0,37010,02667007 [20,090118,330 6,070
10337-OUTOKUMPU . 12,00 | 0,200 719,01 353,0| 48,8 80,6 | 238| 307| 338 177 179

0,410(0,018]0,001 [20,20018,170 6,090
0 200

FLG WN 300 RF 2" 40s SA182 F44

10337-OUTOKUMPU . —

698,0| 376,0f 40,4 | 50,7| 281| 288( 302| 165 167

FLG WN 300 RE 44 0,419 20,200118,170 6,090 698.0| 3760| 404| 507 281| 288| 302| 1es| 167
1 = OKUMPU
min | 0,007(0,001{0,001|0,001| 0,00119,50¢17,504 s;a'tja Ain 500 B Ry KV -46C
ACCIAIO CARATTERISTICHE RICHIESTE Max| 0,020| 1,000 0,800 0,030| 0,010|20,50418,504 6,506 e :
A/SA182 F44
STEEL REQUIREMENTS Min | 0,500 0,180 SRR 3
Max| 1,000 0,220
gg‘; A%KS Material according to NACE MRO01-75
Material according to ASTM Ed.2012 Material according to ASME Il Part.A Ed.2010 + Add.2011
Material solution annealing at 1150 °C and water cooling
The material are in compliance with the specification and order
UFFICIO COLLAUDO INSPECTION DPT
Gambi M.
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